Administrative Package
Cover Page

This file contains the following documents:

1.

Summary of application (in plain language)
e English
e Alternative Language (Spanish)

First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1.

Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)

Primer aviso (NORI, el Aviso de Recepcidon de Solicitud e Intencion de
Obtener un Permiso)

e Inglés

e Idioma alternativo (espanol)

Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
[...]
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.

X Proposed access roads, utility lines, construction easements

O Visual effects that could damage or detract from a historic property’s integrity
0 Vibration effects during construction or as a result of project design

X Additional phases of development that are planned for the future

0 Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page2o0f3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



1 Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):
The plant site encompasses approximately 3.6 acres. No significant excavation is expected.

No significant disturbances are expected.

2. Describe existing disturbances, vegetation, and land use:

Land is currently a wastewater treatment plant.

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:
See No. 2 above

4. Provide a brief history of the property, and name of the architect/builder, if known.

See No. 2 above

TCEQ-20971 (08/31/2023) Page3of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



b= U.S. DEPARTMENT OF THE INTERIOR Tho National Map g CUT AND SHOOT QUADRANGLE
< U.S. GEOLOGICAL SURVEY

;;’l‘f‘“ US T TEXAS - MONTGOMERY COUNTY
science for a changing world b Opo 7.5-MINUTE SERIES

&

-95.3750° -95.2500°
2 000 o
30.3750° 7200mE 78 — 7.9 30.3750
250 |
\—/_7 |
= g — j-*vLL—\,
a
o
= (%}
3342000m = [ \g
x [ =
] Q. o
3 SN g
)a) \J\ 2
m S i S
2 I J\\\
)
el
24
4
[=}
S
=
=z
L
1)
24
Q
\§
l |
7 $~AM\H{)US\TON .
, ~ 5 ; - 1
| ke | ATIONAL FOREST- /{\\
SERVICE AREA BOUNDARY ? ‘ _/ | e
i | A\ ;
)
o |
=
S A
S
o
Ly
'
=
RYAN GUINN way
. _CROCKETT BEND pp
CEARLEY ST
P
[ s
YA -_ _ i’E_RVICE:AREA BOUN 2
7 sy
‘ =
>, o
METL |5 —~—] 5
{ (=]
L i o
X % ‘ e 1 : |
\ | | | X \ ‘ HIGHLINE BLYD ]
| ' DEER RUN
NS . ' \ | ; \ 2 DROV[g/SY PINES
GERARD LN, “-2X ‘ | | . =) | c [
= i A\ \ ‘ ~L_| SPANISH,0AK|
S L DY l ) 1 B ) .
ONGZ 3 | . WHITE OAK ORCHARD =
B 3 NEM A \ | =
g w
= 5 gltel/ 8 De*e‘rv&. ood s
2 —_— s 5| s\ ) Ny
L) = = '%3 sz SI HoLLY GLEN /
= Q =] R ]
5| @ = (X s _ § ‘ HUNTERS”
FOREST T T
s e : ST TRACE BLYD, g z 1 x e
"“g & w3 & ?
|| 2 : g 1 & .‘
= aQ =]
= N 8 ) E ~7
3 £ i\
2 g & ( . U
b3 £
8 4 =
(S g
AR \
© '1:; Lake Wildivoadd
il [ .
S S
[ ™,
A o =
NG
A A MR I .\ . U T
CROWLEY'RD : S
/ | ‘ ' '
WHIDDON m/? L i ) O T O
£l
‘ M 5 e
Nt )~ 0 (e g oo
i = o o
dN °\ R XB ,D o
, APPROXIMATE 3 MILE
; |
Q
[~
z
<
=
3
58
£
I
D
p=4
v
=
y >3
S _ig § |334900my
5| 5
__lg I 5
3 ~ (T8
% 5 < -~
E ] o 5 | IRWIN KEEL\LN
283000mE
30.2500 30.2500°
-95.3750° -95.2500°
ROAD CLASSIFICATION
) ) Expressway — Local Connector
Produced by the United States Geological Survey i SCALE 1:24 000
o ' Secondary HWy co— Local Road
North American Datum of 1983 (NAD&3) i
World Geodetic System of 1984 (WGS84). Projection and & 1 0.5 0 KILOMETERS 1 2 Ramp —— 4w
1 000-meter grid:Universal Transverse Mercator, Zone 15R g
This map is not a legal document. Boundaries may be % 1000 500 0 METERS 1000 2000 . Interstate Route B US Route O State Route
generalized for this map scale. Private lands within government 1910° — = —0 = s ] .
reservations may not be shown. Obtain permission before —ZIWIs MILES Q FS Primary Route P;(:Z?der I:I Clealr::nl-cheggoute
entering private lands. 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 QUADRANGLE LOCATION
[ e — ———— ——— ——— ———— —
Imagerysimnsennsossossaivamsmssssnvmeen NAIP, September 2016 - November 2016 FEET Check with local Forest Service unit
Roads;es; PRI IR e e ; L5 Gensus Burea, 2015 UTM GRID AND 2019 MAGNETIC NORTH - for current travel conditions and restrictions.
Roads within us Forest Service LENdS: sos spsapssssmagie sy FSTopo Data DECLINATION AT CENTER OF SHEET 1 Willis
with limited Forest Service updates, Not Available CONTOUR INTERVAL 5 FEET 1 2 3 2 Conroe NE
NN = T RTINSy GNIS, 1979 - 2022 U.S. National Grid NORTH AMERICAN VERTICAL DATUM OF 1988 3 Bear Creek
Hydrography..osssssmssaees National Hydrography Dataset, 2003 - 2018 700,000 - m Square I 4 5 4 Conroe
[y o T Ty — National Elevation Dataset, 2018 ' o
Boundaries.............. Multiple  sources; see metadata file 2017 - 2021 _ This map was produced to conform with the Z'T'Z;:(i)r?aa CUT AND SHOOT; TX
. . ™ National Geospatial Program US Topo Product Standard. 6 7 8 7 Outlaw Pond
Wetlands......ooevvvenens FWS National Wetlands Inventory Not Available 8 Splendora 2022
G Zang Designaton APOMING QUADRANGLES A2 WATERENGINEERS, INC.
Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066
17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113
C & R WATER SUPPLY, INC - APPLICANT
EMERSON ESTATES WWTP
APPLICATION FOR A MAJOR AMENDMENT WITH
RENEWAL FOR TPDES PERMIT WQ0014285001
USGS MAP
LEGEND DRAWN BY: BIR DWG. NO.:
-_— APPROVED BY: SBY
@ APPLICANT'S WASTEWATER TREATMENT PLANT | SCALE: AS NOTED ADMIN.09-1
@ POINT OF DISCHARGE DATE:  7/27/2024
JOB No.: 5995-22180
\\server\wei cad\current jobs\5995-22180 emerson estates tpdes amendment '24\wei current\admin.01-spif.01.dwg




— e |
g~ Vgl
t/ \
- I
% e DELEOND ) SERVICE AREA
) 1 74 |/ BOUNDARY
'-;‘F.. / I i
o P 7y i
£ ”/ -\ﬁ&‘ & ", 1‘5 i \ |
SERVICE AREA Bt }5;;9 P t 0 600 1200
BOUNDARY < : 4
‘&"/ A:_? g I scmir 1: » Y .O‘Efl':lb"l i
> | EXISTING WATER PLANT *%q h 1% 120007 1N 7 857017
s s @ 5 a”D’fv‘e '
b\@ A o g | h ’
20 g b t
./ 'é-\\.“? G fu” i:
% g DET.POND ;!
Qt @ 2t v
\ : : 5 =
3 TP AN b |’
\ > 2 g Vi
% i ull [H
\ ? s 0]
4 g, x 12 |’
SERVICE AREA Oy 2 @ .i
BOUNDARY: |;
P H
y 0 Bl oy L) & "
- v‘% )
s | |l
%’ Suinmial Huliiw Diive t »
\ DET. POND - ) ~SERVICE AREA
‘\ ' ' BOUNDARY
SERVICE AREA ® ]
AR Sativiy View Driyg 3 Bk L t
P E © F0 Gibinn Vogy ]
N E I
B }
] & i
; & ==l
SERVICE AREA ,{ I_
BOUNDARY: | ;
|
L Crucheli Crussing | &
-— T : B
71 | &
] =8
= —= . ' 1 £
3 —— ) - N ! 3
1= - TX HWY 105 == - !f &
H 2 T — X105+
= 1 — — = =
g & EXISTING WATER PLANT - : = ——
= g ]
= ' il '
Ei % Mot Eiretson Cirgpe | 050&,
= 3 ; 2
E § ; Britiany Bl 5% ' s 5
A X ; i
8! é? G, oSS ’YR{”}%
& g %@b 0{§ T e
(v
£ ‘;.%' | .‘?ﬂ .
g & 2 Rann Rnag
SERVICE AREA Ei' | .——SERVICE AREA
BOUNDARY i 4% BOUNDARY
: i
f B % APPLICANT / WWTP FACILITY
= PROPERTY BOUNDARY 3
1 o .
NE i :
[ = T COMTAING CONFIOUNTIAL PROPRITARY
(] | INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED
TO CONSTALCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED e
L] lsa- RﬁDiUs WITHOUT PRIOR PERMISSION FROM WATERENGINEERS, INC. -
]
1 BUFFER ZONE A
A I A% WATERENGINEERS, INC.
EXISTING WASTEWATER [ Water & Wastewater Treatment Consultants
TREATMENT PLANT | | SERVICE AREA TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066 (1
PHASE | - 0.300 MGD : UNDARY 17230 HUFFMEISTER ROAD TEL: 281-373-0500 B
PHASE Il - 0.485 MGD P BO CYPRESS, TEXAS 77429 FAX: 281-373-1113
FINAL PHASE - 0.995 MGD
\ \ ! C & R WATER SUPPLY, INC - APPLICANT
| Al {111 -} 1 l . EMERSON ESTATES WWTP
o —— =757~ RIGHLINE BLVD Highline Beulavard —§ ST | APPLICATION FOR A MAJOR AMENDMENT WITH
\ SERVICE AREA | EXISTING EFFLUENT PIPELINE RENEWAL FOR TPDES PERMIT WQ0014285001
BOIUNDJ‘RY IPOINT OF WWTP DISCHARGE ¢
SERVICE AREA & SITE PLAN E
LEGEND
- DRAWN BY: BIR DWG. NO.: 7
SERVICE AREA BOUNDARY i
APPROVED BY: SBY
SCALE: AS NOTED
APPLICANT PROPERTY BOUNDARY DATE: 7/30/2024 ADMIN'og-z
JOBNo.: 5995-22180




ATTACHMENT TECH.01
Design & Loading Criteria Table,
List of Treatment Units,
Narrative of How Expansion Will Occur

And Design Features for Reliability

(Reference Technical Report Page 2, Question 2b
And Page 22, Question 4)



ATTACHMENT TECH.01-01
DESIGN & LOADING CRITERIA
EMERSON WASTEWATER TREATMENT PLANT
PHASE | PLANT 1 - 200,000 GPD @ Qp = 4.0Q
ONLY TREATING 150,000 GPD
Parameter Parameter
INFLUENT CONDITIONS Clarifier
Average Daily Flow, mgd 0.150 Allow OFR @ Qp, gpd/sf 1200
Ratio Average/Peak Flow 4.00 Req'd Diameter, ft 25.23
Peak 2-Hour Flow, gpm 417 Actual Diameter, ft 38.00
BOD, mg/I 300 Side Water Depth, ft 15.00
BOD, Ib/day 375 Net Basin Area sq ft 1,134
Total Volume, cu ft 17,012
INFLUENT PUMPING Avg. SOR, gpd/sq ft 132
Total Number of Pumps 3 Peak SOR, gpd/sq ft 529
Pump Capacity, gpm 208 Avg. Detention, hr 20.36
Firm Capacity, gpm 417 Peak Detention, hr 5.09
RAS Flow (400 gpd/ SF) gpm 315
TREATMENT UNIT DIMENSIONS
Tank Wall Height, ft 16.5  DISINFECTION
Inner Tank Inside Diameter, ft 38 Net Area, sq ft 139
Inner Tank Outside Diameter, ft 38.25 Total Volume, cu ft 1,864
Outer Tank Inside Diameter, ft 61 Peak Flow Detention, min 335
Outer Tank Outside Diameter, ft 61.25 Chlorine Dose, mg/l 8
Selector Zone Angle, degrees 0 Avg Feed Rate, Ib/day 10
Aeration Zone Angle, degrees 195 Peak Feed Rate, Ib/day 40
Chlorine Contact Angle, degrees 28 Air Supply @10 scfm/1000 cu ft, cfm 19
Digester Zone Angle, degrees 137
Selector Basin depth, ft 0 DECHLORINATION -Not Used
Aeration Zone Depth, ft 15 Net Basin Area, sq ft 12
Chlorine Contact Zone Depth, ft 134 Total Volume, cu ft 0
Aerobic Digester Zone Depth, ft 15 Peak Flow Detention, sec 0
Dechlorination Zone Depth, ft Avg SO2 Dose, mg/l 4
ACTIVATED SLUDGE Avg Feed Rate, Ib/day 5
Selector Basin-Not Used Peak Feed Rate, |b/day 20
Actual Surface Area, cu ft Air Supply @20 scfm/1000 cu ft, cfm 0
Total Volume, cu ft 0
Detention, Hrs (based on Q) 0.00 AEROBIC DIGESTION
Air Supply, scfm/1000 cu ft 20 Net Area, sq ft 681
Required Air Supply, scfm 0 Total Volume, cu ft 10,208.5
Aeration Basin (1) Loading, cu ft/# BOD 27.2
Actual Surface Area, sq ft 969 Air Supply, scfm @ 25 scfm/1000 cu ft 255
Total Volume Basin, cu ft 14,530
Detention, Hrs (based on Q) 17.39 AIR BLOWERS
Aeration Basin Volume, cu ft 14,530 Selector Basin Air Supply, scfm 0
BOD Loading, Ib BOD/1000 cu ft 25.83 Aeration Basin Supply, scfm 177
02 Req'd @ 2.2 # O2/# BOD 826 Aerobic Dig. Supply, scfm 255
AOR/SOR Coefficient 0.45 R.S. Airlift Air, scfm 47
Diffuser SOR O2 Eff., % 23.8% Skimmer Airlift, scfm 10
Process Air Req'd, scfm 140 Chlorine Basin Air, scfm 19
Temperature Adjustment to 30 F 1.27 DeChlor Basin Air, scfm 0
Adjusted Air Flow Rate @ 30 F 177 Total Air Supply Req'd, scfm 508
No. of Blowers, scfm 3
Capacity, scfm 1600
Firm Capacity, scfm 3,200
Blower Pressure, ps_ig 7.46
Design Loading~phase | Existing Bullseye~0.150 n#@2/2024 10:45 AM



TECH.01-01- PROCESS CALCULATIONS
DESIGN & LOADING CRITERIA
EMERSON WASTEWATER TREATMENT PLANT
PHASE | - 225,000 GPD @ Qp = 4.0Q
ONLY TREATING 150,000 GPD

PLANT 2-REFURBISH EXISTING STEEL PACKAGE PLANT + ADDITIONAL BASINS

Parameter Phase 1
|INFLUENT CONDITIONS
Average Daily Flow, gpd 150,000
Ratio Average/Peak Flow 4.00
Peak 2-Hour Flow, gpd 600,000
Peak 2-Hour Flow, gpm 417
BOD, mg/l 300
BOD, Ib/day 375
ACTIVATED SLUDGE PROCESS
AERATION (AEROBIC) BASINS
Aeration Length Provided, ft (2 Existing + 1 New + 32-feet of 4th Tank each @ 48 long) 176
Aeration Basin Width Provided, ft 12
SWD at Avg Daily Flow, ft 11.17
Total Aeration Volume, cu ft 23,591
BOD Load, #/1000 cu ft 15.9
Detention time, hrs 28.2
02 Req'd @ 2.2 # O2/Ib BOD, #/day 826
Correction Factor (Fine Bubble) 0.45
Air Diffuser Eff., % 17.7%
Process Air Flow Rate, scfm 417
Mixing Air @ 20 scfm/1000 cu ft 472
Selected Air Supply Rate, scfm 472
Temperature Correction Factor for 30 deg F 1.27
Temperature Corrected Air Flow Rate, scfm 598
No. diffusers (84-inch perf membrane tubes) 48
Air Flow per Diffuser, scfm 12.5
Air_Supply, scfm/1000 cf 25
R.S. Airlift Air, scfm 47
Skimmer Airlift Air, scfm ]
CLARIFIER (Existing)
Selected Clarifier Diameter, ft 38
Clarifier Walt Height, ft 12.00
Side Water Depth @ Qavg, ft 8.00
Total Area sq ft 1,134
Total Volume, cu ft 9,073
Total Volume, gallons 67,865
Avg. SOR, gpd/sq ft 132
Peak SOR, gpd/sq ft 529|
Avg. Detention, hr 10.86
Peak Detention, hr 2.7
Max Qr @ 400 gpd/sf, gpm 315
Max Qr @ 400 gpd/sf, gpd 453,646
Max Qp + Qr, gpd 1,053,646
CHLORINE CONTACT BASIN
Length, ft 36.00
Width, ft 12.00
Surface Area, sq ft 432.00
Existing Max SWD, ft 8.33
Actual Volume, cu ft 3599
Actual Detention @ Qp, minutes 64.6
Air Supply Required @ 10 scfm/1000 cu ft 36
AEROBIC DIGESTION/SLUDGE HOLDING
Existing Length, ft (Remainder of Tank 4 (16 feet) + Tank 5) 64
Existing Width, ft 12
Existing SWD, ft 11.17
Volume Provided, cu ft 8,579
Volume Provided, gallons 64,168
Loading, cu ft# BOD 22.9
Air Supply Rate. scfm/1000 cu ft 30
Total Air Supply, cfm 257
Air Flow per Diffuser, scfm 20
Minimum No. of diffusers 13
AIR BLOWERS
Aeration Basin Air Supply, scfm 598
Aerobic Digester Air Supply, scfm 257
Chlorine Basin Air Supply, scfm 36
Return Sludge Airlift Air Supply, scfm 47
Skimmer Airlift Air Supply, scfm 5
Required Air Supply. cfm 944
No. of Blowers 3
Capacity, scfm 472
Blower Op Pressure, psi 5.8

Design Loading-phase | New Addition-0 150 mgd

7/22/2024 10:46 AM



ATTACHMENT TECH.01-02
DESIGN & LOADING CRITERIA

EMERSON WASTEWATER TREATMENT PLANT
PLANT 1 - PHASE Il - 270,000 GPD @ Qp = 4.0Q ADDITION

FOR A TOTAL FLOW OF 495,000 GPD

Parameter Parameter
INFLUENT CONDITIONS Clarifier
Average Daily Flow, mgd 0.270 Allow OFR @ Qp, gpd/sf 1200
Ratio Average/Peak Flow 4.00 Req'd Diameter, ft 33.85
Peak 2-Hour Flow, gpm 750 Actual Diameter, ft 38.00
BOD, mg/l 300 Side Water Depth, ft 156.00
BOD, Ib/day 676 Net Basin Area sq ft 1,134
Total Volume, cu ft 17,012
INFLUENT PUMPING Avg. SOR, gpd/sq ft 238
Total Number of Pumps 3 Peak SOR, gpd/sq ft 952
Pump Capacity, gpm 375 Avg. Detention, hr 11.31
Firm Capacity, gpm 750 Peak Detention, hr 2.83
RAS Flow (400 gpd/ SF) gpm 315
TREATMENT UNIT DIMENSIONS
Tank Wall Height, ft 16.5 DISINFECTION
Inner Tank Inside Diameter, ft 38 Net Area, sq ft (1-36'L x 12'W basin) 432
Inner Tank Outside Diameter, ft 38.25 Total Volume, cu ft 3,699
Outer Tank Inside Diameter, ft 61 Peak Flow Detention, min 359
Outer Tank Outside Diameter, ft 61.25 Chlorine Dose, mg/l 8
Selector Zone Angle, degrees 0 Avg Feed Rate, Ib/day 18
Aeration Zone Angle, degrees 360 Peak Feed Rate, Ib/day 72
Chlorine Contact Angle, degrees 0 Air Supply @10 scfm/1000 cu ft, cfm 36
Digester Zone Angle, degrees 0
Selector Basin depth, ft 0 DECHLORINATION - not used
Aeration Zone Depth, ft 15 Net Basin Area, sq ft 0
Chlorine Contact Zone Depth, ft 8.33 Total Volume, cu ft 0
Aerobic Digester Zone Depth, ft 10.5 Peak Flow Detention, min 0.0
Avg SO2 Dose, mg/l 4
ACTIVATED SLUDGE Avg Feed Rate, Ib/day 9
Selector Basin-Not Used Peak Feed Rate, Ib/day 36
Actual Surface Area, cu ft Air Supply @20 scfm/1000 cu ft, cfm 0
Total Volume, cu ft 0
Detention, Hrs (based on Q) 0.00 AEROBIC DIGESTION
Air Supply, scfm/1000 cu ft 20 Net Area, sq ft (2-52'L x 12'W basins) 1248.0
Required Air Supply, scfm 0 Total Volume, cu ft 13,104.0
Aeration Basin (1) Loading, cu ft/# BOD 194
Actual Surface Area, sq ft 1,788 Air Supply, scfm @ 25 scfm/1000 cu ft 328
Total Volume Basin, cu ft 26,825
Detention, Hrs (based on Q) 17.84 AIR BLOWERS
Aeration Basin Volume, cu ft 26,825 Selector Basin Air Supply, scfm 0
BOD Loading, Ib BOD/1000 cu ft 25.18 Aeration Basin Supply, scfm 319
02 Req'd @ 2.2 # O2/# BOD 1,486 Aerabic Dig. Supply, scfm 328
AOR/SOR Coefficient 0.45 R.S. Airlift Air, scfm 47
Diffuser SOR O2 Eff., % 23.8% Skimmer Airlift, scfm 10
Process Air Req'd, scfm 251 Chlorine Basin Air, scfm 36
Temperature Adjustment to 30 F 1.27 DeChlor Basin Air, scfm 0
Adjusted Air Flow Rate @ 30 F 319 Total Air Supply Reqg'd, scfm 740
No. of Blowers, scfm 3
Capacity, scfm 1600
Firm Capacity, scfm 3,200
Blower Pressure, psig 7.46
Design Loading~phase 11~0.270 mgd 7122/2024 10:47 AM



TECH.01-02- PROCESS CALCULATIONS
DESIGN & LOADING CRITERIA
EMERSON WASTEWATER TREATMENT PLANT
PHASE Il - 225,000 GPD @ Qp = 4.0Q
PLANT 2 - REFURBISH EXISTING STEEL PACKAGE PLANT + ADDITIONAL BASINS
Parameter Phase 1
INFLUENT CONDITIONS
Average Daily Fiow, gpd 225,000]
Ratio Average/Peak Flow 4.00
Peak 2-Hour Flow, gpd 900,000
Peak 2-Hour Flow, gpm 625
BOD, mg/| 300
BOD, Ib/day 563
ACTIVATED SLUDGE PROCESS
AERATION (AEROBIC) BASINS
Aeration Length Provided, ft (2 Existing + 1 New + 32-feet of 4th Tank each @ 48 long) 176
Aeration Basin Width Provided, ft 12
SWD at Avg Daily Flow, ft 11.17
Total Aeration Volume, cu ft 23,591
BOD Load, #1000 cu ft 23.9
Detention time, hrs 18.8
02 Req'd @ 2.2 # O2/Ib BOD, #/day 1,238
Correction Factor (Fine Bubbie) 0.45
Air Diffuser Eff., % 17.7%
Process Air Flow Rate, scfm 625
Mixing Air @ 20 scfm/1000 cu ft 472
Selected Air Supply Rate, scfm 625
Temperature Correction Factor for 30 deg F 1.27
Temperature Corrected Air Flow Rate, scfm 793
No. diffusers (84-inch perf membrane tubes) 48
Air Flow per Diffuser, scfm 16.5
Air_Supply, scfm/1000 cf 34
R.S. Airlift Air, scfm 47
Skimmer Airlift Air, scfm 5
CLARIFIER (Existing)
Selected Clarifier Diameter, ft 38|
Clarifier Wall Height, ft 12.00
Side Water Depth @ Qavg, ft 8.00
Total Area sq ft 1,134
Total Volume, cu ft 9,073
Total Volume, gallons 67,865
Avg. SOR, gpd/sq ft 198
Peak SOR, gpd/sq ft 794
Avg. Detention, hr 7.24
Peak Detention, hr 1.81
Max Qr @ 400 gpd/sf, gpm 315
Max Qr @ 400 gpd/sf, gpd 453,646
Max Qp + Qr, gpd 1,353,646
CHLORINE CONTACT BASIN
Length, ft 36.00
Width, ft 12.00
Surface Area, sq ft 432.00
Existing Max SWD, ft 8.33
Actual Volume, cu ft 3599
Actual Detention @ Qp. minutes 431
Air Supply Required @ 10 scfm/1000 cu f 36
AEROBIC DIGESTION/SLUDGE HOLDING
Existing Length, ft (Remainder of Tank 4 (16 feet) + Tank 5) 64
Existing Width, ft 12
Existing SWD, ft 11.17
Volume Provided, cu ft 8,579
Volume Provided, gallons 64.168
Loading, cu ft/# BOD 15.2
Air Supply Rate, scfm/1000 cu ft 30
Total Air Supply, cfm 257
Air Flow per Diffuser, scfm 20
Minimum No. of diffusers 13
AIR BLOWERS
Aeration Basin Air Supply, scfm 793
Aerobic Digester Air Supply, scfm 257
Chlorine Basin Air Supply, scfm 36
Return Sludge Airlift Air Supply, scfm 47
Skimmer Airlift Air Supply, scfm 5
Required Air Supply. cfm 1,138
No. of Blowers 3
Capacity, scfm 569
Blower Op Pressure, psi 5.8

Design Loading-phase || New Addition~0.225 mgd 7/122/2024 10:49 AM



ATTACHMENT TECH.01-03
DESIGN & LOADING CRITERIA
EMERSON WASTEWATER TREATMENT PLANT
PLANT 1 - FINAL PHASE - 340,000 GPD @ Qp = 4.0Q ADDITION
FOR A TOTAL FLOW OF 995,000 GPD

Parameter Parameter
INFLUENT CONDITIONS Clarifier
Average Daily Flow, mgd 0.340 Allow OFR @ Qp, gpd/sf 1200
Ratio Average/Peak Flow 4.00 Req'd Diameter, ft 37.98
Peak 2-Hour Flow, gpm 944 Actual Diameter, ft 38.00
BOD, mg/l 300 Side Water Depth, ft 15.00
BOD, Ib/day 851 Net Basin Area sq ft 1,134
Total Volume, cu ft 17,012
INFLUENT PUMPING Avg. SOR, gpd/sq ft 300
Total Number of Pumps 3 Peak SOR, gpd/sq ft 1,199
Pump Capacity, gpm 472 Avg. Detention, hr 8.98
Firm Capacity, gpm 944 Peak Detention, hr 2.25
RAS Flow (400 gpd/ SF) gpm 315
TREATMENT UNIT DIMENSIONS
Tank Wall Height, ft 16.5 DISINFECTION
Inner Tank Inside Diameter, ft 38 Net Area, sq ft (1-36'L x 12'W basin) 432
Inner Tank Outside Diameter, ft 38.25 Total Volume, cu ft 3,599
Outer Tank Inside Diameter, ft 61 Peak Flow Detention, min 28.5
Outer Tank Outside Diameter, ft 61.25 Chlorine Dose, mg/l 8
Selector Zone Angle, degrees 0 Avg Feed Rate, Ib/day 23
Aeration Zone Angle, degrees 360 Peak Feed Rate, Ib/day 91
Chlorine Contact Angle, degrees 0 Air Supply @10 scfm/1000 cu ft, cfm 36
Digester Zone Angle, degrees 0
Selector Basin depth, ft 0 DECHLORINATION - not used
Aeration Zone Depth, ft 15 Net Basin Area, sq ft 0
Chlorine Contact Zone Depth, ft 8.33 Total Volume, cu ft 0
Aerobic Digester Zone Depth, ft 10.5 Peak Flow Detention, min 0.0
Avg SO2 Dose, mg/l 4
ACTIVATED SLUDGE Avg Feed Rate, Ib/day 11
Selector Basin-Not Used Peak Feed Rate, Ib/day 45
Actual Surface Area, cu ft Air Supply @20 scfm/1000 cu ft, cfm 0
Total Volume, cu ft 0
Detention, Hrs (based on Q) 0.00 AEROBIC DIGESTION
Air Supply, scfm/1000 cu ft 20 Net Area, sq ft (2-52'L x 12'W basins) 1248.0
Required Air Supply, scfm 0 Total Volume, cu ft 13,104.0
Aeration Basin (1) Loading, cu ft/# BOD 15.4
Actual Surface Area, sq ft 1,788 Air Supply, scfm @ 25 scfm/1000 cu ft 328
Total Volume Basin, cu ft 26,825
Detention, Hrs (based on Q) 14.16 AIR BLOWERS
Aeration Basin Volume, cu ft 26,825 Selector Basin Air Supply, scfm 0
BOD Loading, Ib BOD/1000 cu ft 31.71 Aeration Basin Supply, scfm 401
02 Req'd @ 2.2 # O2/# BOD 1,871 Aerobic Dig. Supply, scfm 328
AOR/SOR Coefficient 0.45 R.S. Airlift Air, scfm 47
Diffuser SOR 02 Eff., % 23.8% Skimmer Airlift, scfm 10
Process Air Req'd, scfm 317 Chlorine Basin Air, scfm 36
Temperature Adjustment to 30 F 127 DeChlor Basin Air, scfm 0
Adjusted Air Flow Rate @ 30 F 401 Total Air Supply Req'd, scfm 822
No. of Blowers, scfm 3
Capacity, scfm 1600
Firm Capacity, scfm 3,200
Blower Pressure, psig 7.46

Design Loading~phase 111~0.340 mgd-0.995 mgd Tot&22/2024 10:50 AM



TECH.01-03- PROCESS CALCULATIONS
DESIGN & LOADING CRITERIA
EMERSON WASTEWATER TREATMENT PLANT
FINAL PHASE - 225,000 GPD @ Qp = 4.0Q
PLANT 2 - REFURBISH EXISTING STEEL PACKAGE PLANT + ADDITIONAL BASINS
FOR TOTAL FLOW OF 995,000 GPD
Parameter Phase 1
|INFLUENT CONDITIONS
Average Daily Flow, gpd 225,000
Ratio Average/Peak Flow 4.00
Peak 2-Hour Fiow, gpd 900,000
Peak 2-Hour Flow, gpm 625
BOD, mg/| 300
BOD, Ib/day 563
ACTIVATED SLUDGE PROCESS
AERATION (AEROBIC) BASINS
Aeration Length Provided, ft (2 Existing + 1 New + 32-feet of 4th Tank each @ 48 long) 176
Aeration Basin Width Provided, ft 12
SWD at Avg Daily Flow, ft 11.17
Total Aeration Volume, cu ft 23,591
BOD Load, #/1000 cu ft 23.9
Detention time, hrs 18.8
02 Req'd @ 2.2 # O2/Ib BOD, #/day 1,238
Correction Factor (Fine Bubble) 0.45
Air Diffuser Eff., % 17.7%
Process Air Flow Rate, scfm 625
Mixing Air @ 20 scfm/1000 cu ft 472
Selected Air Supply Rate, scfm 625
Temperature Correction Factor for 30 deg F 1.27
Temperature Corrected Air Flow Rate, s¢fm 793
No. diffusers (84-inch perf membrane tubes) 48
Air Flow per Diffuser, scfm 16.5
Air_Supply, scfm/1000 cf 34
R.S. Airlift Air, scfm 47
Skimmer Airlift Air, scfm 5
CLARIFIER (Existing)
Selected Clarifier Diameter, ft 38
Clarifier Wall Height, ft 12.00
Side Water Depth @ Qavg, ft 8.00
Total Area sq ft 1.134
Total Volume, cu ft 9,073
Total Volume, gallons 67,865
Avg. SOR, gpd/sq ft 198
Peak SOR, gpd/sq ft 794
Avg. Detention, hr 7.24
Peak Detention, hr 1.81
Max Qr @ 400 gpd/sf, gpm 315
Max Qr @ 400 gpd/sf, gpd 453,646
Max Qp + Qr, ged 1,353,646
CHLORINE CONTACT BASIN
Length, ft 36.00
Width, ft 12.00
Surface Area, sq ft 432.00
Existing Max SWD, ft 8.33
Actual Volume, cu ft 3599
Actual Detention @ Qp, minutes 43.1
Air Supply Required @ 10 scfm/1000 cu ft 36
AEROBIC DIGESTION/SLUDGE HOLDING
Existing Length, ft (Remainder of Tank 4 (16 feet) + Tank 5) 64
Existing Width, ft 12
Existing SWD, ft 11.17
Volume Provided, cu ft 8,579
Volume Provided, gallons 64,168
Loading, cu ft/# BOD 15.2
Air Supply Rate, scfm/1000 cu ft 30
Total Air Supply, cfm 257
Air Flow per Diffuser, scfm 20
Minimum No. of diffusers 13
AIR BLOWERS
Aeration Basin Air Supply, scfm 793
Aerobic Digester Air Supply, scfm 257
Chlorine Basin Air Supply, scfm 36
Return Sludge Airlift Air Supply, scfm 47
Skimmer Airlift Air Supply, scfm 5
Required Air Supply. cfm 1,138
No. of Blowers 3
Capacity, scfm 569
Blower Op Pressure, psi 5.8

Design Loading-phase Ill New Addition~0 225 mgd-0,995 Total 712212024 10:51 AM



ATTACHMENT TECH.01-03
DESIGN & LOADING CRITERIA

EMERSON WASTEWATER TREATMENT PLANT
PLANT 3 - PHASE IIl - 430,000 GPD @ Qp = 4.0Q ADDITION
FOR A TOTAL FLOW OF 995,000 GPD

Parameter Parameter
INFLUENT CONDITIONS Clarifier
Average Daily Flow, mgd 0.430 Allow OFR @ Qp, gpd/sf 1200
Ratio Average/Peak Flow 4.00 Req'd Diameter, ft 42.72
Peak 2-Hour Flow, gpm 1194 Actual Diameter, ft 43.00
BOD, mgl/l 300 Side Water Depth, ft 15.00
BOD, Ib/day 1,076 Net Basin Area sq ft 1,452
Total Volume, cu ft 21,783
INFLUENT PUMPING Avg. SOR, gpd/sq ft 296
Total Number of Pumps 3 Peak SOR, gpd/sq ft 1,184
Pump Capacity, gpm 597 Avg. Detention, hr 9.09
Firm Capacity, gpm 1194 Peak Detention, hr 227
RAS Flow (400 gpd/ SF) gpm 403
TREATMENT UNIT DIMENSIONS
Tank Wall Height, ft 16.5 DISINFECTION-for all phases=0.995 mgd
Inner Tank Inside Diameter, ft 43 Net Area, sq ft 1,284
Inner Tank Outside Diameter, ft 43.25 Total Volume, cu ft 10,696
Outer Tank Inside Diameter, ft 82 Peak Flow Detention, min 28.9
Outer Tank Outside Diameter, ft 82.25 Chlorine Dose, mgl/l 8
Selector Zone Angle, degrees 0 Avg Feed Rate, Ib/day 29
Aeration Zone Angle, degrees 225 Peak Feed Rate, Ib/day 115
Chlorine Contact Angle, degrees 0 Air Supply @10 scfm/1000 cu ft, cfm 107
Digester Zone Angle, degrees 135
Selector Basin depth, ft 0 DECHLORINATION
Aeration Zone Depth, ft 15 Net Basin Area, sq ft 12
Chlorine Contact Zone Depth, ft 8.33 Total Volume, cu ft 54
Aerobic Digester Zone Depth, ft 15 Peak Flow Detention, sec 20
Dechlorination Zone Depth, ft 45 Avg SO2 Dose, mgll 4
ACTIVATED SLUDGE Avg Feed Rate, Ib/day 14
Selector Basin-Not Used Peak Feed Rate, Ib/day 57
Actual Surface Area, cu ft Air Supply @20 scfm/1000 cu ft, cfm 1
Total Volume, cu ft 0
Detention, Hrs (based on Q) 0.00 AEROBIC DIGESTION
Air Supply, scfm/1000 cu ft 20 Net Area, sq ft 1435.8
Required Air Supply, scfm 0 Total Volume, cu ft 21,6371
Aeration Basin (1) Loading, cu ft# BOD 20.0
Actual Surface Area, sq ft 2,393 Air Supply, scfm @ 25 scfm/1000 cu ft 538
Total Volume Basin, cu ft 35,895
Detention, Hrs (based on Q) 1499  AIR BLOWERS
Aeration Basin Volume, cu ft 35,895 Selector Basin Air Supply, scfm 0
BOD Loading, Ib BOD/1000 cu ft 29.97 Aeration Basin Supply, scfm 508
02 Req'd @ 2.2 # O2/# BOD 2,367 Aerobic Dig. Supply, scfm 538
AOR/SOR Coefficient 0.45 R.S. Airlift Air, scfm 61
Diffuser SOR 02 Eff., % 23.8% Skimmer Airlift, scfm 10
Process Air Req'd, scfm 400 Chilorine Basin Air, scfm 107
Temperature Adjustment to 30 F 1.27 DeChlor Basin Air, scfm 1
Adjusted Air Flow Rate @ 30 F 508 Total Air Supply Reqg'd, scfm 1224
No. of Blowers, scfm 3
Capacity, scfm 1600
Firm Capacity, scfm 3,200
Blower Pressure, psig 7.46
Design Loading~phase 11i1~0.430 mgd 7122/2024 10:52 AM



TREATMENT
UNIT TYPE

PHASE I-0.300 MGD
Plant 1

Aeration

Clarifier

Chlorine Contact
Digester

Plant 2

Aeration
Aeration
Clarifier
Chlorine Contact
Digester
Digester

PHASE II — 0.495 MGD

Plant 1

Aeration
Clarifier
Digester

Plant 2

Aeration
Aeration
Clarifier
Digester
Digester

Chlorination together

PHASE III - 0.995 MGD

Plant 1

Aeration
Clarifier
Digester

Plant 2

Aeration
Aeration
Clarifier
Digester
Digester

TREATMENT UNITS

NUMBER DIMENSIONS

OF UNITS

(LxWxD)

—

ek D

BN —

e e e L)

[\

—_ e — D

969 sq. ft. x 15’ SWD
38’ diam. X 15> SWD
139 sq. ft. x 13.4° SWD
681 sq. ft. x 15 SWD

48’ Lx12°Wx 11.177 SWD
322’Lx12°’Wx11.177 SWD
38’ diam. X 8’ SWD

36 Lx12°Wx8.33° SWD
48 Lx12°Wx11.177 SWD
16’Lx12°Wx11.177 SWD

1,788 sq. ft. x 15 SWD
38’ diam. X 15 SWD
52°Lx 12’ Wx 10.5° SWD

48 Lx12°Wx11.177 SWD
32?Lx12°Wx11.17 SWD
38’ diam. X 8 SWD

48 Lx12°Wx11.177 SWD
16°Lx12°Wx 11.177 SWD

36 Lx12° Wx 833’ SWD

1,788 sq. ft. x 15 SWD
38’ diam. X 15 SWD
52°’Lx12°Wx10.5° SWD

48’ Lx 12’ Wx 11.177 SWD
32°’Lx12°Wx11.177 SWD
38’ diam. X 8 SWD

48’ Lx12°Wx 11.177 SWD
16’Lx12°Wx11.177 SWD

Page 1 of 2



Plant 3

Aeration 1 2,393 sq. ft. x 15 SWD
Clarifier 1 43’ diam. X 15> SWD
Digester 1 1,436 sq. ft. x 15’ SWD
Chlorination together 2 36’ Lx12° Wx 8.33° SWD

[y

35°Lx 12> Wx 8.33’ SWD
I’Lx 12 Wx 4.5 SWD

[am—

Dechlorination together

Page 2 of 2



EMERSON ESTATES WASTEWATER TEATMENT PLANT

EXPANSION NARRATIVE

This narrative is intended to explain the various phases and how the phases will be achieved in
this major amendment application. The current TPDES permit allows a final phase flow of
0.300 mgd with a 3Q — 2-hour peak. It is assumed that because a major amendment is being
requested, and new construction will occur, that the 2-hour peak will now be 4Q.

In this major amendment application, Phase I will be the current 0.300 mgd, and will be achieved
by the facilities currently on the ground. These facilities include a 16.5’ side water depth
concentric circle plant with a 61° diameter outer ring, an inner 38’ diameter clarifier, 195° of
aeration, 137° of digestion, and 28° of chlorination. The Phase I facilities also include an
additional 38” diameter (12’ side water depth) clarifier, 4 rectangular aeration basins (3 that are
48’ L x12° Wx 11.17 SWD and 1 that is 32’ L x 12> W x 11.17° L), 2 rectangular digestion
basins (1 that is 48’ L x 12° W x 11.17° SWD and 1 that is 16’ L x 12 W x 10.5 SWD), and 1
rectangular chlorine contact basin that is 36° L x 12° W x 8.33° SWD. These facilities have a
total capacity of 0.425 mgd, so there is more than enough capacity for the current 0.300 mgd
phase.

The requested flow for Phase II is 0.495 mgd. In this phase the digestion and chlorination
volume in the Phase I concentric circle plant will be converted to additional aeration capacity.
Two 52° L x 12 W x 10.5” SWD rectangular basins will be added for digestion. An additional
36’ L x 12° W x 8.33° SWD basin will be added to the Phase I existing chlorination basin and all
effluent will be disinfected together. This configuration will have a total capacity of 0.565 mgd,
more than enough for the 0.495 mgd being requested.

The requested flow for Phase III is 0.995 mgd. In this phase the 0.565 mgd capacity of the
facilities on the ground will be realized, as well as adding an additional 0.430 mgd concentric
circle plant having an outer ring of 82 and an inner 43’ clarifier. Additional chlorination tankage
will be added to disinfect the total flow, as well as facilities for dechlorination of the total flow.



DESIGN FEATURES FOR RELIABILITY

The Emerson Estates Wastewater Treatment Plant facilities are and will be designed to provide a
high degree of mechanical reliability consistent with TCEQ Design Criteria. The following
describe design features that will be incorporated at the facilities to prevent bypassing or
overflows of untreated wastewater:

A. No infiltration/inflow is anticipated in the new collection systems since they will be
new and not subject to the effects of age and deterioration at this time. As
infiltration/inflow is experienced in the older collection systems, programs for
locating and repairing the problems will be implemented.

B. The electrical service that serves the Emerson Estates WWTP is reliable with most
outages lasting less than 2-4 hours. However, C & R Water Supply, Inc. has a
generator on-site to operate necessary plant components during extended outages.

C. C & R Water Supply, Inc. either stocks spare units or has easy accessibility to all
mechanical units, such as influent pumps, blowers and chemical feed pumps in the
event a piece of equipment is out of service for repairs.

D. Plant units will be maintained per TCEQ standards and repaired as quickly as
possible should failure occur.

E. The facilities include an auto-dialer that will call the operator in case of power
outages, blower malfunctions, lift station malfunctions or high-water alarm situations.

July 22, 2024#



ATTACHMENT TECH.02

Process Flow Diagram

(Reference Technical Report Page 2, Question 2¢)



DISCHARGE PIPE TO
SERIES OF UNNAMED DITCHES

A

Al x
o
oy == E cL2
$5E| FINAL 2
2Zg| - AIRLIFT CLARIFIER
2 g < o PUMP
__ CUU| ™ 1,134 FT2
= N 9,073 FT*
w
) I
2
—
%]
R T
AEROBIC <
AERATION
DIGESTER GBS N
3
. 8,579 FT j) 1 23,501 FT*
<™ SUPERNATANT
SPLITTER BOX
50%
Y
1 50%
’ st o«
- <
E B § ’& FINAL BARSCREEN
] AIRLIFT CLARIFIER
g 23| 8 PUMP
A COo| 1,134 FT2
" 17,012 FT3
N/ '
3 I 8
2 5
2 =
R
<
SZRE(;TB; AERATION
BASIN
3
- m'mi?_l 14,530 FT° LIET
= SUPERNATANT STATION
|
LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION